
13

13

1313 13

8.4.10 Utdragsenhet

8.4.10.1 Balkmonterad

Svenska

2 st M8 x 100 mm/M8 x 150 mm 
vagnsbult

M8 x 20 mm 
presskruv

M8 flänsmutter

Pallstopp

Skruvarna vid bakkanten på utdragsenheten ska kraftigt 
klämma runt den bakre balken. Den främre flänsen på utdrags-
enheten ska inte ligga dikt an mot den främre balken.

2 st M8 låsmutter

Säkra den bakre bärbalken med 
M8 x 20 mm och M8 låsmutter på 
båda sidor av bärbalken.

8.4.10.2 Golvmonterad
Bakfötter

Framfötter

Fästelement för fixering i 
golv ingår ej. Skruvankare 
10 x 60 mm rekomenderas.

M8 låsmutter
Pallstopp

M8 x 25 mm 
presskruv

Handtag

2 st M8 x 25 mm

2 st M8 låsmutter

2 st M8 x 25 mm

2 st M8 låsmutter

2 st 16 x 8,5 mm 
bricka

Version 2.0



13

13

1313 13
2 pcs. M8 x 25 mm

2 pcs. 16 x 8,5 
mm washer

2 pcs. M8 locking nuts

2 pcs. M8 locking nuts

2 pcs. M8 x 25 mm

8.4.10 Pull out unit

8.4.10.1 Beam mounted 2 pcs. M8 x 100 mm/ 
M8 x 150 mm square neck bolts

M8 x 20 mm 
stud screw

M8 locking nut

Back stop

The screws at the rear edge of the pull-out units should clamp 
around the rear beam. The front flange of the pull out unit 
should not be flush against the front beam.

2 pcs. M8 locking nuts

Secure the back beam with  
M8 x 20 mm and M8 locking nut  
on both sides of the beam.

8.4.10.2 Floor mounted
Back feet 

Front feet

Fastener for fixing to floor not 
included. Screw anchor 
10 x 60 mm is recommended. 

M8 locking nut
Back stop

M8 x 25 mm 
stud screw

Handle

English

Version 2.0


